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Name of Sample: Package for Lithium-ion Battery
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Model Specification:
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Client: Shenzhen Bai Jia Ying Technology Co., Ltd.
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Marking

1 fRE L “RR S T HE” 8 RN ERA AR TR
The test report is invalid without “Special seal for inspection report” or “Inspection
official seal "of Test Center.

2. SHRE REF NG AN BRI R A AT TR
The copied report is invalid without restamping the "special seal for inspection report"
or "inspection official seal".

3. kE LN FHIZ AT TR NZEL TR
The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

4. MEIRBIRL.
The test report is invalid if altered.

5. X RTINS 2 R TR P A B SR Y
Objections to the test report must be submitted to Test Center withinl5 days.

6. WA DO IERE S AT
The test report is Valid for the tested samples only.

7. AARE RS P NIAR IR NG, PRI FFE R HEZR”, “FRoR A FF S i 2K
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As for test result, "N/A” means is “not applicable” ,“P” means “pass”, “F” means “fail”.
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Lab Address: 1/F, Lankun Group Building B, No.29, Baoshi road, Xin’an Street, Bao’an
District, Shenzhen City, Guangdong Province, China

L 1E(TEL): 0755-22678989-8069

& (FAX): 0755-22678299

HEE 4w % (Post Code): 518101

E-mail: ces_sztc@corun.com
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TEST REPORT

. T Model:
Name of samples: Package for Lithium-ion Battery ggﬂj‘g 602030

Commissioned by: Shenzhen Bai Jia Ying Technology | Commissioner address: 3rd floor,4 Jufu
Road,Changan Town,Dongguan,Guangdong

Co., Ltd. RACRAIMEE: TTRE RN K LB R4S
ZAHAL: BYITAEER RS IR AR 3tk

Manufacturer address: 3rd floor,4 Jufu

Manufacturer: Shenzhen Bai Jia Ying Technology Co., Road,Changan Town,Dongguan,Guangdong.

Ltd; o AR AL TR AR TR R4S
A AL IRIITTAA R R R R A Ik

Quantity of sample: 2packages Sampled identification:

FEmn A E: 2k FERARIRT 5 pl#-p2#

Classification of Test: Commission Test Size of Product (LXWXT) :

Rl S ZEHElat PR sE: 30.0mmx25.0mmx6.0mm
Receiving Date: Completing Date:

BFEHE: 2019-04-12 SERCH: 2019-04-25

Tested according to: Test item: 1 items

FrdE: ST/SG/IAC.10/1/Rev.19 MARTH . 1550

Test conclusion:

R £ 18«

The 1.2m drop test of the packages of the Lithium-ion Battery submitted by Shenzhen Bai Jia Ying
Technology Co., Ltd. are tested according to 19th Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Model Regulations (ST/SG/AC.10/1/Rev.19).
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The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.19.
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Approved by: ' %:’ - Reviewed by: /fﬁ;j:,%— Tested by: W -Jf
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The info of package

ARAHE B

Package No.

Rk pla-pa#

Package quantity

(RIS 4y 3.13Kg

Battery netweight

FAL I 4 E 1.306Kg

Battery Number

EERTIER A 200Pcs

Package size

5 R ~T 390mmx295mmx210mm (LXW XH)
Type of transport Li-ion Battery transport singly
AR SR Oy BB R BRUUE

the material of outer packaging

AL R

B Corrugated carton iR 4545  Cwood carton AR 46 Cother HA

the manner of inner packaging that can be completely enclose the samples

ETE A AR A ) A B3 5

CJFoam material #74#1 %} OPlastic disc " ¥4 OPaper divider 454 R
OPlastic bubble and pearl cotton ¥ k< il 52 Ek kg

[JSingle sealing plastic bags #.—3} 113k} 48

OPlastic aircushion ¥k} 3 M independent packaging 37/ %

Cother HiAth:

Description of the sampling procedure:
BORERR P R U0«
/

Description of the deviation from the standard, if any:
DG RATT B bR E I 1 ] -

Remarks:
FVE:
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Photos of Samples and Labels/4#f & 8 F K bniR

Samples /F£ i (602030 3.7V 300mAh 1.11Wh)
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Photos of Samples and Labels/#f B8 KR&iriR

%5 56/Package
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Clause Requirements Result Verdict
=4 REER MitmR FIE
6.1.5.3 1.2m Drop test / 1.2 KRB P
Test procedure /i3 -
The package of batteries is dropped from 1.2m / HBfREEN 1.2 K% -
Drop orientation/BkiE A M:
Where more than one orientation is possible for a given drop, o
the orientation most likely to result in failure of the packingThe package s in
must be used. /W1 R BRIEIRG AT REE —FiLA L[, [he shape of a box.
ORI 3% 5 oy fE AL AR ) 7 1) o The package is
Drop orientation for a package which are in the shape of a  gypjected to five
box. /FER A2 (1) kv 7 17 - L
First drop: flat on the bottom /%5 —¥k:  PAFHJER Tk dr.ops |n. different
Second drop: flat on the top /45 —¥: LAFETHF 2 orientation.
Third drop: flat on the long side / #=k: LL—KMEFE: PEEENFER, Fa
Fourth drop: flat on the short side / 5PY:  PL—5E 00 T2k |52 FAS 7 ) i k7%
Fifth drop: on a corner /55 FL.Ik: LA—/NM K
Drop Target /| BKEBE: -
The target must be a non-resilient horizontal surface and
must be V& HARBGIREE, TRk KPR T BB :
(a) integral and massive enough to be immovable / &1 5¢
# R E DA E A .
(b) flat with a surface kept free from local defects capable of The drop target is a
influencing the test results / F T3, JTEzmRL 45 5 concrete floor.
) o P R B k7% H AR 7Kg i
(c) rigid enough to be non-deformable under test conditions | .
and not liable to become damaged by the tests / H.4 /&
BEHINIVE, RIS %A T AN HA AR A 458
(d) sufficiently large to ensure that the test package falls
enturely upon the surface / HA 5% KRR DLE 5
3 e VR AE R T L.
3.3.1 Requirements/ZE3K P
special Each package is capable of withstanding @ Sample No.
provision 1.2m drop test in any orientation without RE L= pl#~p2#
188(h) damage to cells or batteries contained therein,
without shifting of the contents so as to allow| No damage to
battery to battery (or cell to cell) contact and cells; No cell to
without release of contents. cell contact; No
REAN A ATRE AR AR T 18] 1.2m 1 Bk 2 release of P
NP IRA AR, RSN BN, R Status contents from the
I A R A I S BN 5 2 e PR package.
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-- End of Report--




